

Number	KIP-089050/01	Replaces	-
Issued	04/08/2015	Expiry date	03/08/2020
Report number	150601409	Page	1 of 2

Type Testing Certificate Photovoltaic (PV) Panels

The products:

License holder: **Waaree Energies Limited**
602, Western Edge-I, Off. Western Express Highway, Borivali (E),
Mumbai 400066, Maharashtra, India

Production site: Waaree Energies Limited
Plot No. 231-236, Surat Special Economic Zone,
Diamond Park, Sachin, Surat 394230, Gujarat, India

Models: WS-300
(and extended models)*

can be considered complying to the type testing based upon the following aspects:

- IEC 60068-2-68:1994 Method LC2
Environmental Testing Part 2: Tests – Test L: Dust and Sand

This type testing certificate is only valid for the sample tested and does not include the Initial and the Periodic Inspection of the production samples.

This certificate is issued in accordance with the Kiwa Cermet Italia regulations for Product Certification. Publication of the certificate is allowed.

Chief Operating Officer
Giampiero Belcredi



Member of the IECCE CB-Scheme

Kiwa Cermet Italia S.p.A.

Società con socio unico, soggetta all'attività di direzione e coordinamento di Kiwa Italia Holding Srl

Via Cadrano, 23
40057 Granarolo dell'Emilia (BO)

Unità secondaria

Via Treviso 32/34
31020 San Vendemiano (TV)

Tel +39. 0438 411755

Fax +39.0438 22428

E-mail: info@kiwacermet.it

www.kiwa.it

www.kiwacermet.it

Certificate

Number KIP-089050/01 Replaces -
 Issued 04/08/2015 Expiry date 03/08/2020
 Report number 150601409 Page 2 of 2

Type Testing Certificate Photovoltaic (PV) Panels

Annex Extended models*

(Types extended for similarity without need of re-testing according to IEC61215 "Retesting Guideline")

Model name	Cells number	Cell size (mm)	Cell technology	Module size (mm)	Rated power (Wp)
WS-XXX	36	156x156	Poly-Si	1490x675x42	125, 130, 135, 140, 145, 150,
WS-XXX	54	156x156	Poly-Si	1490x990x42	200, 205, 210, 215, 220, 225, 230, 235, 240
WS-XXX	60	156x156	Poly-Si	1640x990x42	245, 250, 255, 260, 265, 270
WS-XXX	72	156x156	Poly-Si	1960x990x42	275, 280, 285, 290, 295, 300, 305, 310, 315, 320
WSM-XXX	36	156x156	Mono-Si	1490x675x42	135, 140, 145, 150, 155, 160
WSM-XXX	54	156x156	Mono-Si	1490x990x42	205, 210, 215, 220, 225
WSM-XXX	60	156x156	Mono-Si	1660x990x42	230, 235, 240, 245, 250, 255, 260, 265, 270
WSM-XXX	72	156x156	Mono-Si	1960x990x42	275, 280, 285, 290, 295, 300, 305, 310, 315, 320, 325
WSM-XXXA	54	156x156	Mono-Si	1490x990x42	230, 235, 240, 245

Remarks: XXX = rated power

Chief Operating Officer
Giampiero Belcredi



Laboratory tests reports nr.: L150601409 rev.0; T1507160A.

Certificate

Kiwa Cermet Italia S.p.A.

Società con socio unico, soggetta all'attività di direzione e coordinamento di Kiwa Italia Holding Srl

Via Cadriano, 23
40057 Granarolo dell'Emilia (BO)

Unità secondaria

Via Treviso 32/34
31020 San Vendemiano (TV)

Tel +39. 0438 411755

Fax +39.0438 22428

E-mail: info@kiwacermet.it

www.kiwa.it

www.kiwacermet.it